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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697} Veracruz, Ver. México

. .. 52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: Mmuw 279 989 1120 fax
Date/Dia:  15/12/2006
Custamer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. e ® Customer's Order | Cliente Orden - item N° Customer's Reference | Referencia de! cliente Manufacturer's Waorks Order N* [ Confirmacion de Venta
. w, 093641/03
IManufacture Process / Proceso de fabricacien Product Type ATipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade | Grado de acero. Ends / Extremos. NORMAL BEVEL
APT S5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / D¥mensicnes. Length / Leongitud. Quantity / Cantidad. 39 Pcs/p=z Nominal Weight / Peso Nominal
168.30 X 11.00 MM 6.00 / 6.50 MTS . . 142.67 KG/M
6 5/8 X 0.432 INCH 19.70 / 21.30 FT 28.60 LB/FT
| TENSILE TEST / ENSAYQOS DE TENSION |
Specimen condition Specimen dimensions Test Y. S, U.T.S. Y5,
Condicién de la probeta Dimensiones de la probeta temp Unit { Unidad Unit / Unidad i Elongation
Heat N* Sampie N*} Ls HT | Type Size Area Temp. KG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N° Tipo Cri Tamafio Seccion de Eul 0.5%
mm mm2 ensayo Regquired/Requeride Required / Requerido Regquired §% in 2 inches
TMin: TMin: Min % = AP
Thax: Thiax:
LMin; 29.50 LMin: 42.18 Max Cbt.
*C LMax: LMax: %
31596 {19796 B | AR |Rec | L | 25.00 x 10.90 }272.50 RT 32.65 51.64 0.63 42
31596 {19787 B | AR |[Rec | L | 25.20 x 10.80 [272.16 RT 34.44 52.46 0.66 41
Ls: Location of the sample |/ Localizacion de la muestra B: Body [ Cuerpo U: Upset | Recalque HT: Heat Treatment / Tratamiento Térmico
Tre: Speci with heat t at laboratory | Probeta tratada en laboratorio NT: Normalized and Tempered [ Normalizado y Revenido QT: Quenched and Tempered / Templado y R i
N: Normalized | Normalizado A: Annealed [ Recocido SR: Stress Relief / Relevado de Esfuerzo AR: As Rolled | Sin Tratamiento
Rec: Rectanguiar | Rectangular Cyl: Cylindrical I Cilindrica 1.5 Tubular Strip / Segmento Tubular Ori: Orientation | Orlentacion
L: Longitudinal | Longitudinal T: Transverse | Transversal RT: Room Temperature | Temperatura Ambiente EUL: Extension Under Load Method
UTS: Ultimate tensile strength | Resistencia Max: Maximum { Maximo Obt: Obtained ! Obtenido ¥.S.: Yield Strength | Fluencia
LMin: Longitudinal Minimum / Minimo Longitudinal LMax: Longitudinal M { Maximo Longitudinal TMin: Transverse Minimum | Minimo Transversal TMax: Ti se Maxi | Maximo Trar |
inao with the comeif sufaranced ang maests the raguiraments in all mspests This certificets is issued by A computarized system and it is valid with slectrenic signaturs. On the original certificate the trade-mark green colored
Tenaris' is stampad he st attest ite canformity io the oniginal one. teking upon himselt the responsibiity for any uniwiul or not aiowed use. Any af ion andfor d to the law
This certificate is not a declaration of ergin sor may it be used &5 & declamtion of origin
Este decumento ca i il yio imspecci de acuerdo con la especificacian de ia y satisface los comaspordientes reg ntos. Este certficado se smite mediani utsrizado y es valido con firma electrénice. En el certificada criginal o fogatips
Tenaris {verds) esls impraso on la hojg  En case de que al dor dal una fotoeopis del miame, debera garantizar i conformidad con el eriginal, y se hace rmsponsable por cualguier uso ilegal o indabido. Cualquier afleraciin yo falsificacidn serd sujeta a |8 ley.
” Esta cartificado no s, ni puede ser usade, cemo wna declaracin de origen. _ DICATTT 04 0.
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Mumero

06044193

(52) 229 989 1100 tel

Page / Pagina: (52) 229 989 1120 fax

2/4

Date/Dia:

15/12/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. © T |customer’s Order j Cliente Orden - ftem N* Customer's Reference | Referencia del giente ™ |Manifasturer's Works Order N° T Confirmacion de Venta : -
093641/03

Manufacture Process { Proceso de fabricacién, Product Type / Tipe de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade ( Grado de acero, Ends [ Extremes. NORMAL BEVEL

API 5L/ASTM Al06/ASME SAl06/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensiens / Dimensiores.
168.30 X 11.00 MM
6 5/8 X 0.432 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity { Cantidad. 39 Pcs/p=z

Mominal Weight { Peso Mominal
42.67 RKG/M
28.60 LB/FT

| HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor |
Heat! Colada; Reguired /Requerido HRC Heat! Colada: _Required /Requerido HRC
31596 Min. Max, 22.00 315896 Min. Max. 22.00
Sample f Muestra 19796 _maa [ Ext Sample / Muestra 19787 _mga ! Wk:
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 QD 76.5 |76.3|76.8 [76.5 1 oD T6.1L|76.2|76.7(76.3
Unit / Unidad MW 76.6 |76.8|76.3 |76.6 Unit / Unidad MW T76.2|77.1|76.4|76.6
HRb 1D 76.9 [77.8|76.9 [77.2(0.7 HRED 1D 77.2|76.1|77.9(77.1(0.8
Pipe N° / Tubo N°: |lus: B [uT: ar Pipe N° / Tuba N°: fLs: = |nr: an
Min: Minimum / Minimo ID: Internal Diameter / Diametro Interno Ls: Location of the ple | Localizacion de la Tre: Speci with heat treatment at laboratory | Probeta tratada en laboratorio
Max: Maximum | Maximo Aver.: Average B: Body | Cuerpo NT: Normalized and Tempered { Normalizado y Revenido A: Annealed | Recocido
0OD: Qutside Diameter / Diametro externo Prom.: Promedio U: Upset/ Recalque ar:Q hed and Tempered | Templado y R ido SR: Stress Relief | Relevado de Esfuerzo
MW: Mid Wall | Centro Var.: Variation [ Variacién HT: Heat Treatment [ Tr y Tarmi MN: Normalized / Normalizado AR: As Rolled | Sin Tratamiento  Q: Quenched | Templado
TECHNOLOGICAL _TEST / ENSAYOS TECNOLOGICOS ]
Heat N° Sampie N* Flattening Test %
Colada N° § Muesira N* Ensayo de Aplastamiento
31596 19796 GOOD/BUENO
19797 GOOD/BUENO

This cartificate is not @ decleration of origin ner may it be used as a deciaration of origin.
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! - Tubos de Acero de México, 5.4,
qm :m q—m Km 433.7 Carr. México-Veracruz
. Via Xalapa
(91697} Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: Mwww www WMN ”_LWM Mux
06044193 3/4
Date/Dia:  15/12/2006

Customer / Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. " |Custemer's Order / Cliente Orden - item N* Customer’s Referénce 7 Referencia del cliente  ~ |Mariufacturér's Works Order N* / Confirmacion de Venta ©
. 093641/03
Manufacture Process / Proceso de fabricacién, Product Type / Tipe de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero, Ends | Extremes. NORMAL BEVEL
API S5L/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1935-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions [ Dimensiones. Length / Longitud. Quantity / Cantidad. 39 Pcs/p=z Nominal Weight / Peso Nominal
168.30 X 11.00 MM 6.00 / 6.50 MTS ) o . i : 142.67 KG/M
6 5/8 X 0.432 INCH 19.70 / 21.30 FT ) 28.60 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % | Composicion %
[ Mn 5i Cr Mo 5 P Ni v Cu Al Sn As Nb Ti Ca B N 51 52 53
X 100 X 1000 - ) X 10000 % 100
Heat H Max] 28 135 40 15 30 3o 400 80 400 40 15 100
Colada Min 28 | 10
Sample N* {P Max] 28 | 135 40 | 15 | 20 | 30 | 400 | 80 | 400 40 15 100
 {Muestra N° Min 23 | 10

31596

Q0001 H 18 76 23 i0 2.7)2.1 11 60 4] 134 22 B8 4 ) 0 20 ] 77 ¥) 32.1 ]

19796 P 18 75 z9 10 2.5§ 1.9 12 60 0 133 24 8 4 4] 0 20 0 77 0 ii.8 0

19797 P 18 75 28 10 2.5§ 1.7 iz 60 [ 131 23 7 4 0 ] 16 Q 77 1] 31.6 0

H: Heat ] Colada P: Product [ Producto _

S1:5UMA Nb+V+Ti 52:SUMA Mo+Cr+Ni+Cu+V S3:SUMA Nb+V

= HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure ! Presidn Time/ Tiempo Results / Resultado
Unitf Unidad. Valuel Valor Seconds { Segundes

PSI 3000 5 ’ Satisfactory / Satisfactorio
i g : - SUPPLEMENTARY INFORMATION / - INFORMACION SUPLEMENTARTZ

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricacidén de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Hormo de Arco

This is to cerify that the products described hers in wers manufactured, sampled, tested, andfor ins in with the and meels the requirements in all respscts. This cerificate is issued by a computerzed system and it is valid with elacironic signature. On the original certificate the trade-mark grean colored

Tenaris' is stamped. In case the owner of the original cerificate would release a copy of il, he must attest is conformity to the original one, 1aking uparn himself thie respensibifty for any unlawful or rot sliowsd use. Any andfor iflcation wilf b j to-the law

This certificate is not a daclaration: of ongin nor may it be used a3 a declaration of arigin.

Este documento certifica que Ios producios descrites aqut fueron io i wadas da acuendo caon la especdicacin de eferencia y o dientes Ll Este cenficada se emite medianta un sistema computanzade y os waldc cen firms electrénica.  En el cerlificade original el legetipe

Tenars (verde) astéimprase en la hop  En caso de que el dor del cerlficado entregue una f pia del mismo. deberd gerantizar la conformedad con el nm_m__._m_. y 58 hace responsable por cualguwer uso llegal o indebiga. Cualquier aiteracion wo falsificacion serd sujeta & a lay

Este cadificade no es, ni puede ser usado, come uns declaracién de origen. _ DICA 7?7 040




s q ) @ Tubos de Acero de México, 5.A.
yoRSY m : m q-m x_\.: 433.7 Carr. México-Veracruz
- Via Xalapa
(91697) Veracruz, Ver. México
CERTIFICADO DE PRUEBAS EN FABRICA Number/NGmero Page / Pagina ) s e
06044193 4/4
Date/Dia:  15/12/2006
(Customer / Cliente: PLESA ANAHUAC Y C Hpm_-. "S.A. DE C.V. Customer's Order { Cliente Orden - ftem N Customer's Reference’/ Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Vénta
B 093641703
Manufacture Process / Procese de fabricacion. Product Type / Tipo de producto Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade [/ Grado de acero, Ends / Extremos, NORMAIL BEVEL
API SL/ASTM Al06/ASME SAl106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
m Dimensions / Dimensiones, Length / Lengitud. Quantity { Cantidad. 39 ﬁﬂm\ﬁuﬂ MNominal Weight / Peso Nominal
168.30 X 11.00 MM 6.00 / 6.50 MTS _ _ _ - |42.67 KRG/M
6 5/8 X 0.432 INCH 19.70 / 21.30 FT : 28.60 LB/FT

SUPPLEMENTARY INFORMATION / HZ@OWEPOHOZ SUPLEMENTARTIZ2

Eléctrico-Horno de Afinacidn-Mdguina de Colada Continua. Acerco calmado con aluminio.

Material free from Mercury contamination / Material libre de contaminacidn de Mercurio
Not repaired by welding / No reparado por soldadura 5

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccidén SR-4 - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO175-2003
TAMSA REF: 663522

TAMSA QUALITY DEPARTMENT mHﬂzwdﬂwm

QUALITY CERTIFICATRON DEBT CHIEF o LITY nnnaw.. Carion by
7%, DEPTO. CERTIFICACION'DE CALIDAD RESPONSABLE EPTY:. CERT{FICACION DE
" ! ITERESA M HONO? Z AVILA
’ *
— m&, K_

Quality System Certified B
N* 110950
. — ; —— : =
- T This s e conlify Thet ....“buvdn_:nﬂ described here in were manufaciired, Sempled, tested, andfon insp in BeE with tha specifitat i and meats the reqii RS n__nm.ﬁen s Tras Cerificainis msuwd oy & commputonizeg sysvs and 1 in walis with glectranic signaturs, On tha original certficeie tha vade nlark gisen calered 3

Tenaris is statmnped. |n case the owner of the originz| cantficate would relesse a copy of it; he must attest its conforméty to the criginal one, taking wpon himse!! the responsibility for any urlawful or not allowed use  Any andior i ywill be i o the law :

This certificate is not @ declaraton of argin nor may it be used as a declaration of arigin.

Esté decuments certifica que los aqui fuernn s [ yo . de acuerdo con la especil ign de iz y salk (-3 il Este cendi S& emite un sigtems i; y &5 vilido con firmae elactrénica. - En el centificado original el logotipo

: verde] esid impraso en |2 hajs En caso de que el dal i nitreque ung in del mismo, debers garantizar ia conformidad con &l origingl, y.s6 hace responsable por cuskuier use ilkgal o indebida Cualquier alleracién yio falsificacion serd sujeta a la ley.

Este certificada no es, ni puede ser usado, come uha declaracién de ongen. _ DICA 777 040




